
 
 

 

 

 

 

 

MASTER IN ENVIRONMENTAL SCIENCE, TECHNOLOGY AND MANAGEMENT 

FACULTY OF SCIENCES 
 
 

MASTER´S THESIS 

ACADEMIC YEAR 2015 - 2016 

 
 

 
Sludge treatment from Chisinau Wastewater 

Treatment Plant 

Tratamiento de los lodos de la Estación Depuradora de Aguas 
Residuals en Chisinau 

Tratamento dos lodos da Estación Depuradora de Augas 
Residuais en Chisinau 

 
 
 
 

Student´s name: Olga Cernii 
 

Name of Academic Tutor (UDC): PhD Ana Vázquez González 
 

Name of Academic Tutor (TUM): Professor Dumitru Ungureanu 

 
 

 

May 2016 



 
  

 

      

 

SUMMARY 

In the wastewater treatment process, results as residues significant amounts of sludge with 

rich content in organic matter, with high percentages of nutrients that are necessary for agricultural 
[...]
concomitant nitrogen compounds easily oxidized for flora of natural lakes and for accumulators of 

dissolved oxygen. 

 

 

Figure 9. Aerated tanks with activated sludge 

Mixture of wastewater and activated sludge, is transported gravitationally in 3 distribution 

chambers of secondary radial settlers. Secondary radial settlers: D – m, settlers (no. 1; 2; 3; 4) with 

central intake and peripheral outlet, settlers (no. 5; 6) with peripheral intake and central outlet and 

settlers with D – 50 m (no. 7; 8) with central intake and peripheral outlet. 

After secondary settlers, wastewater is disinfected and thereafter is discharged in emissary 

(river Bic) with condition to comply with stipulations from Government Decision no. 950 of 

25.11.2013 ,,Regulation concerning requirements for wastewater collection, treatment and 

discharges into sewerage systems and/or natural receiving water bodies for urban and rural 

localities”. 



 
  

 

      

15 

 

2.2.2. Sludge flow 

The sludge pumped from the primary clarifiers have a humidity of 94 – 96 percent depending 

on the concentration of suspensions in wastewater and on duration of operation of the pumping 

cycle. Duration of one pumping of raw sludge is 20 – 40 min. Pumping of sludge is performed by 

pumps mark FG 450-22,5 which are mounted in Pumping Station no. 1 and no. 2. 

Further, it takes place pumping from collectors with fats of the polluting substances, which 

was removed from the surface of the primary clarifiers with misubmersible facilities. The humidity 

of this kind of sludge is 98 percent. 

Sludge pumping regime is corrected depending on the quality and on flow of wastewater 

entering in the station, in order to prevent increasing concentrations of suspended matter from the 

primary clarifiers with the clarified water and with putrefactions formed in settled sludge. 

The active sludge in excess from biological treatment stage through the gravity pipe with  

D=200 mm is evacuated in admission chamber of main pumping station of wastewater, for the 

purpose of mixing with wastewater transported to the Wastewater Treatment Plant. 

Recirculated activated sludge according to its evacuation necessity is pumped from the cycle 

of biological treatment. 

For processing of sludge which is formed at Chisinau Wastewater Treatment Plant, as the 

result of wastewater treatment, were constructed and put into operation 32,2 ha of sludge platforms.  

Sludge platforms are designed on the basis of asfalto – concrete and drainage system. Their role is 

to remove water from sludge and drying of sludge up to humidity 75 to 80 percent. 

 

 

Figure 10. Geotextil bags from Chisinau Wastewater Treatment Plant 



 
  

 

      

16 

 

Thus, in order to intensify and streamline the processing of sludge, to decrease surface sludge 

platforms, as well as solving the problem with odor for reducing of environmental impact, in 2008 

was implemented the pilot project on sludge treatment with the use of geotextile bags (Figure 10) 

and reagents, which are accompanied by the technical sheet, Quality certificate from the 

manufacturer and Hygiene Certificates issued by the National Center for Public Health. 

Current sludge treatment process consist in dewatering of mixed sludge (primary and 

biological sludge) pumped from primary and secondary clarifiers to the geotextile bags where it is 

mixed with polymer and kept for about 2 months. 

 

Figure 11. The principle of sludge dewatering in geotextile bags 

The process of sludge dewatering with using of geotextile bags (Figure 11) and reagents 

consist in following steps: 

 flocculant receipt from warehouse; 

 laboratory testing in order to choose the dose of flocculant; 

 preparation of flocculant work solution; 

 mixing of raw sludge with technical water to increase the humidity (until the humidity 

97,5÷98 percent); 

 flocculant dosing; 

 flocculation of the sludge particles under the action of the flocculant solution introduced 

into the treated sludge; 

 compacting of sludge in geotextile bags, dewatering and removing of water; 

 sludge water filtration through geotextile layer, its collection in drainage system and 

gravity evacuation into the tank of Pumping station. 

 drained waters are pumped with pumps WILO in admission chamber of main wastewater 

pumping station, located on the territory of the treatment plant, to browse through the entire 

treatment cycle (mechanical and biological). 



 
  

 

      

17 

 

The intensity of dewatering processes depends on pumping regime, concentration and dosage 

of flocculant as well as properties of release of humidity, the quantity and quality of sludge. The 

sludge is dewaterd in geotextile bags during the 30÷180 days, period after which, the dewaterd 

sludge coud be transported for storage. Sludge drying is between 15% and 20% after dewatering in 

geotextile bags. Geotextile bags are opened (Figure 12), but dewaterd sludge is transported by 

lorries to the deposit (2 ha) that is located at a distance of 200 m of drying beds (32 ha).  

 

Figure 12. Opening of geotextile bags at Chisinau Wastewater Treatment plant 

Geotextile bags generates about 87 000 m
3
/year of sludge. At a 20% of drying, this equals 

with 17 400 t/year or 48 t/day. This is in agreement with the assumption that one geotextile bag 

(600 m
3
, 20% of drying) is filled in 3 days (which generates sludge production of about 40 t/day). 

The lixiviate is collected by the drainage system and is transferred to the second chamber inlet. At 

the same time, solution of complete sludge removal has not yet been implemented. 

 



 
  

 

      

18 

 

3. CHISINAU WATER SUPPLY AND SEWAGE TREATMENT – 

FEASIBILITY STUDY 

3.1. General data 

In order to identify and tackle the issues associated with the public service of water supply 

and sanitation in Chisinau municipality, the company SEURECA, in association with its partners in 

Republic of Moldova - Business Consulting Institute and SC Water Ingineering SRL - elaborated a 

Feasibility Study ,,Chisinau Water Supply and Sewage Treatment”. Thus, Priority Investment 

Programme (PIP) provides Rehabilitation of Chisinau Wastewater Treatment Plant and construction 

of one new sludge treatment line. 

New facilities proposed to be constructed during PIP, will be designed so that they can be 

easily integrated in the future treatment plant. 

Optimizing of the pretreatment process, dewatering and anaerobic digestion of sludge, will be 

an effective solution for significantly reduce of unacceptable odor emitted from wastewater 

treatment station. 

Sludge digestion and dewatering will allow the following: 

i) reduction in the volume of sludge by removing 1/3 of dry solids; 

ii) stabilization of of sludge (currently, the sludge is not stabilized and it is a cause of 

pestilential odor); 

iii)  biogas production, which would cover 50% of the energy consumption of Chisinau 

Wastewater Treatment Plant (including the pumping station upstream).   

Before implementing a long-term strategy and sustainable sludge disposal (use in agriculture 

or ecological storage) it is proposed the continued storage of dewatered sludge in the warehouse 

recently constructed near the station. It should be stressed that the installation of centrifuges, for 

sludge dewatering, will prolong lifetime of Treatment Plant with 4 ÷ 6 years. 

 

3.2. Chisinau Wastewater Treatment Plant in perspective 

Before the complete reconstruction planned in the future, Chisinau WWTP will be operated 

using a medium load activated sludge process (treating COD, BOD5 and TSS, but not N and P). 

Within the Priority Investment Programme, the construction of new pre-treatment facilities 

and of a new sludge treatment line is planned (Figure 13). The sludge treatment line will include 



 
  

 

      

19 

 

sludge anaerobic digestion; the good functioning of the digestion requires a steady biological 

treatment and an efficient pretreatment. 

 

Figure 13. Rehabilitation of Chisinau Wastewater Treatment Plant and construction of a new 

sludge treatment line (Phase 1) 

 

It is worth pointing out that the Pre-treatment and sludge treatment facilities to be built during 

the PIP have been designed taking into consideration their future integration in the ,,New WWTP”, 

which will treat carbon, nitrogen and phosphorus. 

 As the sludge is to be digested, the final disposal sludge option can be landfilling or 

agricultural use. The sludge does not require a further pasteurization after digestion. 

Joint stock company ,,Apă – Canal Chişinău” would be authorized to produce the energy to 

cover its own expenses but would not be authorized to sell the surplus to customers. Anyway, it is 

expected that the energy production will only cover a part only of the plant’s consumption (about 

50%). 



 
  

 

      

20 

 

The sludge digestion requires the chemical removal of phosphorous (instead of biological 

removal) by ferric chloride injection for instance. Otherwise, the phosphorous that has been 

captured by the biological process will be released during the digestion stage and recirculated to the 

head works.  

 

 

Figure 14. Technological scheme of Chisinau Wastewater Treatment Plant (Phase 1 of 

reconstruction) 

The dewatering of digested sludge results in a wastewater flow return with a high ammonium 

concentration because half of the nitrogen contained in the sludge is released as ammonium during 

the anaerobic degradation. This additional ammonium lad at the inlet of the plant will account for 

approximately 10 % of the raw water inlet load. The return flow recirculated to the head works will 

therefore have two consequences: 

 decrease of the C/N ratio (already decreased by the primary settling); 

 increase of the treatment cost to treat the extra load of ammonium. 

 

When the plant is reconstructed (with treatment of nitrogen by nitrification and 

denitrification), it will be of prime importance to carefully monitor the C/N ratio; injection of 



 
  

 

      

21 

 

methanol or partial by-pass of the primary setters might be required to achieve proper 

denitrification. 

The upgrading of the WWTP comprises two phases: 

 In phase 1, a part of the primary settlers, aeration tanks and secondary settlers will be 

rehabilitated in order to insure a correct level of treatment. New pre-treatment and sludge treatment 

lines shall be built on the land of the WWTP. 

 In phase 2, the primary and biological water treatment will be completely reconstructed. 

Implementation of sludge digestion process requires a safe process, namely a good quality of 

treated water and a stable production of sludge (primary sludge and activated sludge in excess). 

Therefore, must be rehabilitated the existing line of wastewater treatment, to ensure reliable 

operation of the station (process based on activated sludge with average load, only with C 

removing). 

Thus, below are presented the preliminary calculations regarding the construction of a new 

line for sludge treatment. 

Design Criteria 

The daily peak sludge production is assessed at: 

 37300 kg DS/d of primary sludge; 

 38000 kg DS/d of biological sludge; 

 Total 75300 kg DS/d. 

Thickening of Primary Sludge 

The primary sludge will be thickened in a static gravity thickener, fitted with picket fence and 

scrapper 

 Design criteria: 37 300 kg DS/day of biological sludge corresponding in the static 

thickener to 120 kg DS/m
2
/day. The hydraulic load is inferior to 1.0 m/h 

 Diameter – 20 m 

 Expected dryness – 7% (70 g/L) 

 Quantity of thickened primary sludge – 532 m
3
/day. 

Biological sludge thickening 

The biological sludge extracted from the secondary clarifies will be thickened in belts 

thickeners: 

 Design criteria: 38 000 kg DS/d of waste activated sludge, corresponding in the belt 

thickener to 150 kg/h/mL. The belt thickener will work 20 hours a day 



 
  

 

      

22 

 

 6 belt thickeners of 2,5 m width will be installed. The length is 4 m (3 m for the belt) 

 Expected dryness = 5% (50g/L) 

 Quantity of thickened biological sludge – 760 m
3
/day. 

 

Figure 15. The building for thickening of biological sludge 

1 – chamber for the preparation of the polymer; 2 – room with electrical panels;  

3 – biological sludge thickener 

Mixing tank 

The thickened primary and biological sludge will be then mixed in a tank of 20 m
3
. The total 

thickened sludge is 1 292 m
3
/day. 

Digestion 

The mixed sludge is then pumped to a sludge digester (Figure 16), closed and heated tank: 

 Design criteria: Retention time =  20 days. Quantity of sludge = 1 292 m
3
/day. 

 4 digesters of 6 500 m
3 

will be installed with diameter = 24 m and height 15 m. 

 Expected TSS reduction = 30% 

 Quantity of sludge aflter the digestion = 52 710 kg DS/day (40,8 g/L). 

Dewatering of the sludge 

After the design process, the sludge will be dewatered in centrifuges before the final disposal: 

 Design criteria: the centrifuges will be working 12 hours per day; the quantity of sludge is 

52 710 kg DS/day 



 
  

 

      

23 

 

 4 centrifuges will be installed (3+1), with a capacity of 45 m
3
/h 

 The sludge will be stored in a silo (3 days of storage possible) before being taken to the 

final disposal site. 

Gas holder 

The gas produced in the digesters will then be stored in a gas holder (Figure 17): 

 Design criteria: maximum biogas production = 21 000 Nm
3
/day 

 One gas holder with a flexible membrane of 5 300 m
3
 will be installed. 

 

 

Figure 16. Sludge digester 

 



 
  

 

      

24 

 

 

Figure 17. Gas holder 

Co-generation unit: 

The existing operation building (with the boilers, the heat exchangers, the gas compressors, 

etc.) will be used. It will produce the heat necessary for the digesters and electricity to be consumed 

on the site of the Wastewater Treatment Plant. 

Sludge recirculation line: 

The biological sludge will be recirculated after the secondary settlers upstream of the aeration 

tanks. 

Moreover, the water issued from the different sludge treatment unit will be recirculated to the 

pre-treatment unit, before the grit chamber: it includes the thickening, digestion and centrifugation 

processes. 

 3 pumps with 150 m
3
/h will pump the biological sludge to the belt thickeners. They will 

work 20 hours a day. 

 3 pumps with 1000 m
3
/h will pump the mixt liquor from the secondary settlers to the 

aeration tanks. They will work  24 hours a day. 

 3 pumps with 150 m
3
/h will pump the primary sludge to the static thickener. They will 

work 12 hours a day. 

 3 pumps with 150 m
3
/h will pump the sludge from the mixing tank to the sludge digestion. 

They will work 24 hours a day. 

 3 pumps with 100 m
3
/h will pump the sludge from the digesters to the centrifuges. They 

will work 12 hours a day. 



 
  

 

      

25 

 

3.3. Expected positive environmental impacts of the Prioritary Investement 

Programme implementation 

Implementation of anaerobic sludge digestion and biogas recovery and valorisation will result 

in an energy production of around 35 000 kWh/day (13 MWh/year), that is more than 50% of the 

energy required by all the treatment works. 

Also, the implementation of the anaerobic digestion of sludge will result in a reduction by 25 

to 30% of the sludge dry mass by degradation of organic (volatile) matters. Moreover, the digested 

sludge will be almost free of faecal bacteria and virus (but not of helminth eggs) and without bad 

odours. 

After dewatering, the sludge will reach 20 to 25% Dry Solids (DS), and therefore more easy 

to handle, transport and spread into the soil by usual agricultural machinery such as muck spreader. 

It should be remembered that currently the sludge processed in geotextile bags can only reach 15 to 